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TEST REPORT_FCC Part 2, 90

Private Land Mobile Services

Report Reference No.................... |20.01.20811
Report Revision History. .............: v Rev.1
Jack Qin 550 a ke

Compiled by (+ signature)...............

Approved by (+ signature)...............

David Johanson

Date of ISSUE......ccovvvieiiieiiiiennl]

April 11,2022

Total number of pages....................

FCC Site Registration No.:

721268

IC Site Registration No.:

5970A-2

Testing Laboratory......................:

LabTest Certification Inc.

AAresS ..o

Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Dali Wireless, Inc.

535 Middlefield Road, Suite 280, Menlo Park, CA 94025

Dali Wireless (Canada) Inc.

8618 Commerce Court, Burnaby, B.C. V5A 4N6, Canada

» FCC Part 2; 2019
» FCC Part 90; 2019

» FCC KDB 935210 D05 Indus Booster Basic Meas v01r03: April
15, 2019

» ANSI/TIA-603- E-2016
» ANSIC63.4:2014

Test item description:

Trade Mark............ccccccvvvnniinnnnnn. | AH37™

Model/Type reference..................... | AH37-3-PS-ABH-21-3N-D0-1

Serial Number............c...ccceeeeeees [ 10911213E01BB9002

FCCID .o HCOAH373PSABH21A
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Possible test case verdicts:

- test case does not apply to the test

ODJECL. .. N/A

- test object does meet the

FEQUIrEMENt .......eeveeeeeeeeeeeena P (Pass)

- test object does not meet the

requirement........ccoevveevvevneeieenennss F (Fail

Testing:

Date of receipt of testitem .............:

Date (s) of performance of tests......:

Revision History

Revision Date Reason For Change Author(s)

0 March 31, 2022 Initial Data Jack Qin

1 April 11, 2022 Update Jack Qin

Device Under Test Description

Applicationfor .........cooeiviiiiiii, PS 700/800/UHF AirHost Unit, Tri Band Medium Power DAS
806 MHz — 816 MHz
Passing Transmit Frequency ............... 799 MHz — 805 MHz

450 MHz — 470 MHz

806 MHz — 816 MHz

788 MHz — 798 MHz

799 MHz — 805 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz

Operating Transmit Frequency

851 MHz — 861 MHz
769 MHz — 775 MHz
450 MHz — 470 MHz
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Operating Receive Frequency

851 MHz — 861 MHz

758 MHz — 768 MHz

769 MHz — 775 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz

Number of Channels ...........c.coeveenenen.

Up to 64 channels

Rated RF Output (€.0.r.p.)weveveneeeeennnnn.

37dBm

Modulation Type

P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK onfull band

of Band 800;

FM on Band 800 between 806 MHz — 809 MHz only;
P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK onBand

700 between 799 MHz — 805 MHz

Equipment mobility

Fixed

Operating condition

-40 to +50 °C

Mass of equipment (@)........ccoveevneennnnnn.

< 27,700g

Dimension(W X D X H)

410 mm X 230 mm X 696 mm

Nominal Voltages for:

48 V_stand-alone equipment
48 V_combined (or host) equipment

Supply Voltage: AC Amps
48V DC 7.083 _Amps
If DC Power: ____Internal Power Supply

_~\_External Power Supply
____Battery
1 Nickel Cadmium
[J Alkaline
[ Nickel-Metal Hydride
1 Lithium-lon
[J Other

Program details

Testing Facility by procedure:

X

Radiated Measurement

LabTest Certification Inc.

Testing location/ address................... :

V6V 2W3 Canada

Unit 3128-20800 Westminster HWY, Richmond, B.C.

X Conducted Measurement:

LabTest Certification Inc.
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Testing location/ address................... : Unit 3128-20800 Westminster HWY, Richmond, B.C.
V6V 2W3 Canada

Summary of testing:

Tests performed (hame of test and test clause): | Testing location:

Conducted Measurement Bench top, Richmond
Radiated Emissions on Enclosure In SAC, Richmond

The tests indicated in Test Summary were performed on the product constructed as described below.

The test sections are the verbatim text from the actual data sheets used during the investigation. These
test sections include the test name, the specified test Method, a list of the actual Test Equipment Used,
documentation Photos, Results and raw Data. No additions, deviations, or exclusions have been made
from the standard(s) unless specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the
reguirements of the standard(s) indicated. The results obtained in this test report pertain only to the item(s)
tested. LabTest does not make any claims of compliance for samples or variants which were not tested.

Description of Equipment Under Test and Variant Models

Description:
The AH37 /700PS/800PS/UHF PSis a tri-band remote unit that provides at least 5 W of output power on

each band. The tri-band unit supports up to 3 bands in a sealed type 2 chassis for Class A operation.

On the downlink path the hd37 PS remote receives an aggregated stream of digitized RF signals from an
airHost PS, which it then converts into analog RF signals. Depending on the frequency band, the signal is
amplified in the RF module and then sent out through simplex RF ports to an external filter.

On the UL path the hd37 PS remote receives analog RF signals for the RF band, from an external filter.
The RF signals are converted into a digital data stream and then delivered over optical fiber to an airHost
PS. The hd37 PS remote also accommodates a 1 Gbps Ethernet backhaul for transporting the data from
nearby IP devices such as security cameras and Wi-Fi access points.

The intentional transmitter only exists in the uplink path and hence the EMC tests in this report dedicated
to the uplink emission.

In order to build up a complete signal booster system, the hd37 was connected as the Auxiliary device.
The signal was injected and ejected via coaxial cables from the hd37 to the Equipment Under Test (EUT).
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Variant Models:

The following variant models were not tested as part of this evaluation, but have been identified by the
manufacturer as being electrically identical models, depopulated models, or with reasonable similarity to
the model(s) tested. Intertek does not make any claims of compliance for samples or variants which were
not tested.

AH37-3-PS-ABH-21-3N-D0-1 — tri band 700PS 800PS UHF PS model as tested

Tri Band
1. AH37-3-PS-ABH-21-3N-DO0 (airHost37 with 700,800,UHF PS)
2. AH33-3-PS-ABH-21-3N-DO0 (airHost33 with 700,800,UHF PS)
Dual Band:
AH37-2-PS-AB-21-2N-D0 (airHost37 with 700,800PS)
AH33-2-PS-AB-21-2N-DO (airHost 33 with 700,800PS)
AH37-2-PS-AH-21-2N-DO0 (airHost 37 with 700,UHF PS)
AH33-2-PS-AH-21-2N-DO0 (airHost 33 with 700,UHF PS)
AH37-2-PS-BH-21-2N-DO0 (airHost 37 with 800, UHF PS)
. AH33-2-PS-BH-21-2N-DO0 (airHost 33 with 800, UHF PS)
Single Band:

oukrwppE

=

AH37-1-PS-A-21-1N-DO (airHost 37 with 700PS)
AH33-1-PS-A-21-1N-DO (airHost 33 with 700PS)
AH37-1-PS-B-21-1N-DO (airHost 37 with 800PS)
AH33-1-PS-B-21-1N-DO (airHost 33 with 800PS)
AH37-1-PS-H-21-1N-DO (airHost 37 with UHF PS)
AH33-1-PS-H-21-1N-DO (airHost 33 with UHF PS)

ogakwn
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Prepared by: LabTest Certification Inc.
Date Issued: April 112022
Project No.: 20811

Client Equipment Used During Test

Client: DaliWireless, Inc.
Report No.: 20.01.20811
Revision No.: 1

Use* Product Type Manufacturer Model Comments
AE1 hd37, 700PS, |Dali Wireless Inc hd37-3-PS- |Auxiliary equipment, which is the back end
800PS, UHF PS ABH-21-1N-D0|of signal booster system air interfaced to
donor Base Station.
EUT | airHost, 700PS, |Dali Wireless Inc, AH37-3-PS- |EUT where the RF (//O) antenna attached
800PS, UHF PS ABH-21-3N-D0 Via duplexers/multiplexer when necessary.
AE2 Dali Matrix Dali Wireless Inc. hdCNSL-1-8-4- Auxiliary equipment provides the
Console 120G-AC |configuration and control interface to airHos!
and hd37.
AE3 Power Supply MeanWell HGL-480H-48 |AC to DC Converter,
I/P: 120VAC, 60Hz, 5.5A
O/P: +48VDC, 480W
Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)
Software and Firmware
Use* Description Version
EUT Software installed 5.2.0-0.5594
AE1l Software installed 5.2.0-0.5594
AE2 Software installed 5.2.0-0.1111
Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)
Input/Output Ports
Port Name Type* Cable Cable Comments
# Max.>3m | Shielded
1 DC Power Port DC No No Dual feed 48 VDC Assembly
2 3* RF Input/Output Ports I/O No No N-Type Coaxial
3 2 * Optical Fibre I/O Ports I/O No No LC/UPC Duplex
4 2*TP TP No No RJ-45
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*Note: AC= AC Power PoitDC = DC Power Port N/E = Non-Electrical
I/O = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports

Power Interface

Mode Voltage Current | Power | Frequency | Phases Comments
# (V) (A) (W) | (DC/AC-Hz) #)
1 48 - - DC -
EUT Operation Modes
Mode # Description
1 UL and DL transmission and receiving ON
EUT Configuration Modes
Mode # Description
1 hd37 maximum input threshold set to -55 dBm, uplink attenuation set to 0dB;
AH37 uplink and downlink attenuation set to 0dB.

Test Equipment Verified for function

Model # Description Checked Function Results
. Connected 50MHz and -20 dBm
N9038A Spectrum Analyzer | Frequency and Amplitude Ref_siganl and checked OK
Antenna, —
JB1 30 to 2000MHz Checked structure Normal —no damage
Antenna,
SAS-571 1to0 18GHz Checked structure Normal —no damage
Antenna,
AL-130 9KkHz to 30MHz Checked structure Normal —no damage
KT-N5172B | Signal Generator Frequency, Amphtude and Within MFR Specs
Modulation
KT-N9010A | Spectrum Analyzer Frquency and Amplitude Within MFR Specs
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Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.
Date Issued: April 112022 Report No.: 20.01.20811
Project No.: 20811 Revision No.: 1

Test Station Photo

Test Station Cables and Loads

Model # Manufacture Description
3 x TM8-N1S1-60 MegaPhase N male to SMA male coaxial cable in 60 inches
1 x 58-40-34 Aeroflex 40dB 50W attenuator
1 x 49-30-34 Aeroflex 30dB 25W attenuator

Test Station Insertion Loss

Band 800 Band 700 Band UHF
UL Receiver 31.0dB 31.0dB 30.7dB
UL Transmitter 40.7dB 41.0dB 41.2dB
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Measurement Uncertainty
Where relevant, the following measurement uncertainty levels have been estimated for tests:

Parameter Uncertainty
Radio Frequency +1 ppm
Total RF Power: Conducted +1 dB

RF Power Density: Conducted +2.75 dB
Spurious Emissions: Conducted +3 dB
Temperature +1 °C
Humidity +5 %

DC and Low Freguency Voltages +3 %
Radiated Emission, 30 to 6,000MHz +4.95dB

Uncertainty figures are valid to a confidence level of 95%.
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Client: DaliWireless, Inc.
Report No.: 20.01.20811
Revision No.: 1

Prepared by: LabTest Certification Inc.
Date Issued: April 112022
Project No.: 20811

Result Summary

The Compliance Status is a judgment based on the direct measurements and calculated highest emissions
to appropriate standard limits. Measurement uncertainty values, provided on calibration certificates, were
not be used in the judgment of the final status of compliance.

FCC Part
Test Type Regulation Measurement Method Result
FCC KDB 935210 D05,
AGC Threshold V01103, Section 4.2 ANSI TIA-603- E-2016 PASS
. FCC KDB 935210 D05, A2 E.
Out of Band Rejection vO1r03, Section 4.3 ANSI TIA-603- E-2016 PASS
Input-versus-output FCC KDB 935210 D05, ena.
Signal Comparison v01r03, Section 4.4 ANSITIA-603- E-2016 PASS
Input/output Power and FCC KDB 935210 D05, o
Amplifier/Booster Gain v01r03, Section 4.5 ANSITIA-603- E-2016 PASS
. . FCC KDB 935210 D05,
Noise Figure v01r03, Section 4.6 ANSI TIA-603- E-2016 PASS
Measuring out-of-
band/out-of-block
(including F(\:/glf%ngftziggEga ANSI TIA-603- E-2016 PASS
intermodulation) and ’ )
spurious emissions
. FCC KDB 935210 D05,
Frequency stability vO1r03, Section 4.8 ANSI TIA-603- E-2016 PASS
Spurious emissions FCC KDB 935210 D05, ANSI C63.4:2014 PASS

radiated measurements

v01r03, Section 4.9
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AGC Threshold

FCC Part 2 2.1046(a)
FCC Part 90.219(d)

ANSI/TIA-603- E-2016; FCC
KDB 935210 D05, v01r03;

Governing Doc Room Temperature (°C)

Test Procedure Relative Humidity (%)

Test Location Richmond Barometric Pressure (kPa)

Test Engineer Date March 7, 2022

EUT Voltage +48VDC 00 120VAC @ 60Hz

Test Equipment Used | Manufacturer Model Serial Number | Calibration date| Calibration due

Signal Generator Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023

Spectrum Analyzer Keysight N9010A MY50520285 | Oct 11,2021 | Oct 11, 2023

Frequency Range: 806 MHz — 816 MHz; 799 MHz — 805 MHz; X 450 MHz — 470 MHz

Detector: Peak

Type of Facility: Test bench

Distance: Direct

Arrangement of EUT: Table-top only O Floor-standing only [J Rack Mounted

Output Power is

less than 36.58 dBmin band 800,

less than 36.75 dBmin band 700,

and less than 35.28 dBmin band UHF.

Compliant [ Non-Compliant (I Not Applicable

Test setup

Description of test set-up:

Output power is measured by connecting a spectrum analyzer to RF output connector of EUT via 30dB
Attenuator. With a nominal input power and the amplifier properly adjusted the RF output is measured.
The EUT was set to Operation Mode #1 with configuration Mode #1.

The maximum output power is measured when the Automatic Level Control (ALC) starting to compress the
power and hold to a constant level.

Vector Signal hd37 O EUT 30dB Spectrum
Generator Attenuator Analyzer
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Results — Output Power FCC Requirement

Freq u(el\r)lcl:_|3lz )Range Frequency (MHZ) Input P(z(\j/vgrrn ';rlp ALC Out?dué rI?]())Wer OutE)Vl\J/ta I:t<))wer

806.0125 -51.4 36.33 4.3

806 - 816 811 -51.2 36.58 4.55

815.9875 -51 36.44 4.4

799.0125 -50.1 36.75 4.73

799 - 805 802 -50.1 36.71 4.68

804.9875 -50.1 36.44 4.41

455.8125 -51 34.56 2.85

450 - 470 456.85 -52.2 35.28 3.37

457.8875 -51.4 33.17 2.08
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Occupied Bandwidth

Governing Doc FCC Part 22.1049 Room Temperature (°C)

ANSI/TIA-603- E-2016; FCC KDB

Test Procedure 935210 D05, v01r03

Relative Humidity (%)

Test Location Richmond Barometric Pressure

Test Engineer Date March 7, 2022

EUT Voltage +48VDC [0 120VAC @ 60Hz

Test Equipment Used | Manufacturer Model Serial Number | Calibration date | Calibration due
Signal Generator Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023

Spectrum Analyzer Keysight N9010A MY50520285 Oct 11, 2021 Oct 11, 2023

806 MHz — 816 MHz; 799 MHz — 805 MHz; X 450 MHz — 470 MHz
Frequency Range:

Detector: Peak

Type of Facility: Test bench

Distance: Direct

Arrangement of EUT: Table-top only O Floor-standing only 1 Rack Mounted

Output signal has an occupied channel bandwidth less than the designated channel bandwidth on any
location onthe operating band.

- C4FM < 12.5kHz

- COQPSK <6.25 kHz

- HDQPSK <12.5kHz

- 4 kHz FM with 1kHz deviation <12.5 kHz

Compliant Non-Compliant [] Not Applicable [J
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Test setup

Description of test set-up:

Occupied Bandwidth is measured by connecting a Spectrum Analyzer to the RF output connector via 30dB
attenuator. The required measurement resolution bandwidth (RBW) is 1% of the emission bandwidth. 99%
energy rule was applied to measure the occupied channel bandwidth. The emission bandwidth is measured
as the width of the signal between two frequency points on the channel edge, outside of which the
transmission power is attenuated at least 26dB below the transmitter output power
The EUT was set to Operation Mode #1 with configuration Mode #1.
The occupied bandwidth of UL output is measured under one input conditions:

- Nominal: with input 0.5dB below AGC threshold

O 30 dB Spectrum

Vector Signal hd37 fuUT
Attenuator Analyzer

Generator
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Results

800PS HDQPSK Signal at 811 MHz

(05:34: 8 P i 07, 2022
Radio Std: None

Tee Frequency
- TrigiFree AvglHold: 616
i GalnzLaw | SAttan: 20 dB Radlo Device: BTS

Ref Offset 31 dB
10 dBdiv Ref 35.00 dBm

=0 Center Freq|
£11.000000 MHz|

Center 811 MHz ‘Span 25 KHz/ p
#Res BW 130 Hz VBW 1. kHz Sweep FFT bt
" ) |aute Man!
Occupied Bandwidth Tatal Pawer 36.5 dBm
9.666 kHz FreqOfiset|
Transmit Freq Error -90 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.61 kHz xdB -26.00 dB
s emamus

800PS HDQPSK Signal at 806.0125 MHz

Agilent Spoctrum Analy: P23 HOAPSK

8060 08 STB0T e Radl Std Nane | Frequency
AvglHold: 656
Radio Devica: BTS
Ref Offset 31 dB
10dsrv Ref 35.00 dBm
Log
=0 T Center Freq|
5.0 T B806.012600 MHz|
s |
Center 806 MHz Span 25 kHz, P,
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
Man
Occupied Bandwidth Tatal Pawer 36.3 dBm
9.423 kHz .
Transmit Freq Error -7 Hz OBW Power 99.00 % OH7
x dB Bandwidth 11.55 kHz x dB -26.00 dB
s s

Agibent Spoctrum Analyzor O PZ5 HOGPSK

800PS HDQPSK Signal at 815.9875 MHz

4] 05:34:31 P My 07, 2022
enter Freq 815.987500 MHz Center Freq: 815.957500 MHz Radio Std: None Frequency
e s Trig: Free Run AvglHold: 656
FGainlaw  dAtten: 20 dB Radio Device: BTS
Ref Offset 31 dB
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5! 815987500 MHz
£
Center 816 MHz ‘Span 25 kHz CFstep
#Res BW 130 Hz VEW 1.3 kHz Sweep FFT 2000 i
. . |auta Man,
Occupied Bandwidth Tatal Pawer 36.3 dBm
9.443 kHz Freq Offset|
Transmit Freq Error -23 Hz OBW Power 99.00 % OHA
x dB Bandwidth 11.47 kHz xdB -26.00 dB
o [
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(05:34.53 F it 07, 2022
o Radio Std: None Frequency
- Trig: n Avg|Hold: 65
FGainLaw  dAtten: 20 dB Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5.0 - B811.000000 MHz|
s
Center 811 MHz Span 12.5 kHz| crewep
#Res BW 62 Hz VBW 620 Hz Sweep FFT bt
. . |auta Man
Occupied Bandwidth Tatal Pawer 36.5 dBm
4.815 kHz reeqormes]
Transmit Freq Error 14 Hz OBW Power 99.00 % OH7
x dB Bandwidth 5.338 kHz xdB -26.00 dB
o [

Radio Std: None Frequency
Radio Devica: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
e Center Freq|
50 i 806.012600 MHz|
500 d
Center 806 MHz Span 12.5 kHz| Py
iRes BW 62 Hz VEW 620 Hz Sweep FFT skt
. . |pute Man
Occupied Bandwidth Total Power 36.2 dBm
4.815 kHz FreqOffset|
Transmit Freq Error -9 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.331 kHz x dB -26.00 dB
usc

fsTaTLs

800PS CQPSK Signal at 815.9875 MHz

| (05:34.23 P i 07, 2022
 816.987500 MHz Radio Std: None
s~ Trig: Free Run AuglHold: 616
HFGain:Low  #Atten: 20 dB

Frequency

Radio Device: BTS

Ref Offset 31 dB
10 dB/div Ref 35.00 dBm

i Center Freg|
150 | 1 . i 815.987600 MHz|
s

‘Center 816 MHz

Span 12.5 kHz CF St
#Res BW 62 Hz VBW 620 Hz Sweep FFT ki
M
Occupied Bandwidth Total Power 36.3 dBm [hute an
4.774 kHz Freqorset
Transmit Freq Error A11Hz OBW Power 99.00 % OHz]
x dB Bandwidth 5.256 kHz xdB -26.00 dB

LS
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800PS C4FM Signal at 811 MHz

(0534, 1 P i 07, 2022
Radio Std: None

Frequency
AuglHold: 615

Trig n
HFGainlow  #Atten: 20 4B Radio Device: BTS

Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
og

0 Center Freq|
B811.000000 MHz|

Center 811 MHz Span 25 kHz/ p—
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT bt
. ) |aute Man!
Occupied Bandwidth Total Pawer 36.5 dBm
7.692 kHz FreqOfset|
Transmit Freq Error 16 Hz OBW Power 99.00 % OH7
x dB Bandwidth 10.07 kHz xdB -26.00 dB

feaus

800PS C4FM Signal at 806.0125 MHz

5 G0 At 07, e
508012600 MH: Radio St None Frequency
== AuglHold: 555
#IF Gain:Low Radio Devica: BTS
Ref Offset 31 dB
10 dB/div Ref 35.00 dBm
Log
e Center Freq|
5.0 B806.012600 MHz|
©
Center 806 MHz Span 25 kHz, oF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 36.3 dBm
7.677 kHz FreqOffset|
Transmit Freq Error -50 Hz OBW Power 99.00 % OHz
x dB Bandwidth 10.01 kHz x dB -26.00 dB
usc smamus:

] 534,27 14 1t 07, 202
16 967600 MHz Radio Std: None Frequency
S Tri AuglHold: 65
i GainiLaw  #Aden: 20 4B Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 T Center Freq|
154 816.987600 MHz|
@
[Center 816 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
Man
Occupied Bandwidth Total Power 36.3 dBm
7.907 kHz rreqomee]
Transmit Freq Error -99 Hz OBW Power 99.00 % OHz]
x dB Bandwidth 9.611 kHz xdB -26.00 dB
= smamus,
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800PS FM Signal at 811 MHz

T
enter Freq 611.000000 MHz Radio 5td: None requency
e s Trig: Fres Avg|Hold: 65
#IFGain:Lawe #Asten: 32 dB Radic Device: BTS
Ref Offset 31 dB.
10aBreiv Ref 47.00 dBm
Leg
e Center Freq|
4 B811.000000 MHz |
0
[Center 811 MHz ‘Span 25 kHz| CF Step
#Res BW 130 Hz VEW 1.3 kHz Sweep FFT 2500 kHz|
. N {Auto Man
Occupied Bandwidth Total Pawer 36.6 dBm
10.084 kHz FreqOffset]
Transmit Freq Error 7Hz OBW Power 99.00 % OH7
x dB Bandwidth 12.18 kHz x dB -26.00 dB
= s

0125,44 1 1 07, 202z
012606 MHz Radio Std: None Frequency
AvglHold: 5
Radio Devica: BTS
Ref Offset 31 dB
10 dB/div Ref 47.00 dBm
Log
e Center Freq|
. B806.012600 MHz|
0
Center 806 MHz Span 25 kHz| Py
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 36.3 dBm
10.084 kHz Freqoree]
Transmit Freq Error 8Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
usc smamus:

05135 52 14 st 07, 202
6567600 MHz Radio Std: None Frequency
Trig: Free Run AuglHold: 65
“FGainiLaw  #Aden: 32 4B Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 47.00 dBm
Log
B Center Freq|
: 816.987600 MHz|
0
[Center 816 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
Man
Occupied Bandwidth Total Power 36.4 dBm
10.085 kHz rreqomee]
Transmit Freq Error 7Hz OBW Power 99.00 % OHz]
x dB Bandwidth 12.18 kHz xdB -26.00 dB
= smamus,
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800PS FM Signal at 811 MHz ALC

(05155,95 F it 07, 2022
o Radio Std: None Frequency
Trig: n AvglHold: 655
“FGainLaw  dAtten: 32 dB Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 47.00 dBm
Log
e Center Freq|
4 B811.000000 MHz|
0
Center 811 MHz Span 25 kHz| crerwep
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
. . |auta Man
Occupied Bandwidth Tatal Pawer 36.6 dBm
10.084 kHz reeqormes]
Transmit Freq Error 7Hz OBW Power 99.00 % OH7
x dB Bandwidth 12.18 kHz xdB -26.00 dB
o [

800PS FM Signal at 806.0125 MHz ALC

i 0125,55 1 1t 07, 202
$06.012500 MHz Radio Std: None Frequency
- AvglHold: 5
#IF Gain:Low Radio Devica: BTS
Ref Offset 31 dB
10 dB/div Ref 47.00 dBm
Log
e Center Freq|
. B806.012600 MHz|
0
Center 806 MHz Span 25 kHz| Py
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 36.3 dBm
10.083 kHz Freqoree]
Transmit Freq Error 7Hz OBW Power 99.00 % OHz
x dB Bandwidth 12.18 kHz x dB -26.00 dB
usc smamus:

3

800PS FM Signal at 815.9875 MHz ALC

= ] 0513702 14 st 07, 202
0 MHz 16 967600 MHz Radio Std: None Frequency
i AuglHold: 65
“FGainiLaw  #Aden: 32 4B Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 47.00 dBm
Log
B Center Freq|
: 816.987600 MHz|
0
[Center 816 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
Man
Occupied Bandwidth Total Power 36.4 dBm
10.084 kHz rreqomee]
Transmit Freq Error 7Hz OBW Power 99.00 % OHz]
x dB Bandwidth 12.18 kHz xdB -26.00 dB
= smamus,
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700PS HDQPSK Signal at 802 MHz

b= 06: 15 26 P Mt 07, 2022
Radio Std: None Frequency
AvglHold: 655
Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 T Center Freq|
5.0 T T B02.000000 MHz|
s
Center 802 MHz Span 25 kHz| crerwep
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
. . |auta Man
Occupied Bandwidth Tatal Pawer 36.6 dBm
9.524 kHz reeqormes]
Transmit Freq Error 52 Hz OBW Power 99.00 % OH7
x dB Bandwidth 11.73 kHz xdB -26.00 dB
o [

Agibent Spoctrum Analy,
3

700PS HDQPSK Signal at 799.0125 MHz

5 03115, A 07, ez
9012500 MHz Radio St None Frequency
S Trg:Free Run AuglHold: 555
#IF Gain:Low #Atten: 20 dB Radio Devica: BTS
Ref Offset 31 dB
10 dB/div Ref 35.00 dBm
Log
e Center Freq|
5.0 799.012600 MHz|
©
!
Center 799 MHz Span 25 kHz, oF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 36.5 dBm
9.359 kHz FreqOffset|
Transmit Freq Error 50 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.83 kHz x dB -26.00 dB
usc smamus:

HIFGaln:Law

ree Run

Tri
#Atten: 20 4B

4 97500 MHz
AuglHold: 616

Radio Std: None

Radio Device: BTS

Ref Offset 31 0B

Idiv Ref 35.00 dBm

Frequency

[Center 805 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
M
Occupied Bandwidth Total Power 36.2 dBm [hute an
9.382 kHz rreqomee]
Transmit Freq Error -1Hz OBW Power 99.00 % OHz]
x dB Bandwidth 11.76 kHz xdB -26.00 dB

CenterFreq
804.987600 MHz,

LS
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0. 15,20 ) ot 07, 2022
Radio Std: None Frequency
AvglHold: 655
Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5.0 1 B02.000000 MHz|
o
Center 802 MHz Span 12.5 kHz| crewep
#Res BW 62 Hz VBW 620 Hz Sweep FFT bt
. . |auta Man
Occupied Bandwidth Tatal Pawer 36.5 dBm
4.859 kHz reeqormes]
Transmit Freq Error 7Hz OBW Power 99.00 % OH7
x dB Bandwidth 5.402 kHz xdB -26.00 dB
o [

=S
#IFGaln:Lowe

Radio Std: None

Radio Device: BTS

Ref Offset 31 dB)

idiv Ref 35.00 dBm

Frequency

Center Freq|
789.012600 MHz

e Bw 02 Fir VBW 620 Hz R van FRT] CFStep)
pFFT 1250 kHz,
Occupled Bandwidth Total Power 36.6 dBm Men
4.828 kHz FreqOffset|
Transmit Freq Error -27 Hz OBW Power 99.00 % OHz

X dB Bandwidth 5.408kHz  xdB -26.00 dB

fsTaTLs

700PS CQPSK Signal at 804.9875 MHz

05:15.20 1 st 07, 202
7600 MHz Radio Std: None Frequency
i AuglHold: 65
i GainiLaw  #Aden: 20 4B Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
154 804.987600 MHz,
@
[Center 805 MHz Span 12.5 kHz CF St
#Res BW 62 Hz VBW 620 Hz sweep FFT ki
Man
Occupied Bandwidth Total Power 36.3 dBm
4.869 kHz rreqomee]
Transmit Freq Error -8 Hz OBW Power 99.00 % OHz]
x dB Bandwidth 5.423 kHz xdB -26.00 dB
= smamus,
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700PS C4FM Signal at 802 MHz

05, 15,23 F 07, 022
Radio Std: None Frequency
ree Run AvglHold: 655
20 4B Radio Device: BTS
Ref Offset 31 0B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5.0 B02.000000 MHz|
o
Center 802 MHz Span 25 kHz| crerwep
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
. . |auta Man
Occupied Bandwidth Tatal Pawer 36.6 dBm
7.516 kHz reeqormes]
Transmit Freq Error 271 Hz OBW Power 99.00 % OH7
x dB Bandwidth 10.26 kHz xdB -26.00 dB
o [

700PS C4FM Signal at 799.0125 MHz

il 019,02 1 1t 07, 202
799012600 MHz Radio Std: None Frequency
- AvglHold: 5
#IF Gain:Low Radio Devica: BTS
Ref Offset 31 dB
10 dB/div Ref 35.00 dBm
Log
e Center Freq|
5.0 799.012600 MHz|
@
Center 790 MHz Span 25 kHz| Py
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 36.6 dBm
7.444 kHz Freqoree]
Transmit Freq Error -33 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.882 kHz x dB -26.00 dB
usc smamus:

CIER e —
enter Freq 804.987500 MHz ] Radio Std: Nene fequency
e s Trig:Free Run AvgHold: 65
#IF Cain:Law #Arten: 20 dB Radio Devica: BTS
Ref Offset 31 dB.
10Biciv Ref 35.00 dBm
Log
=0 Center Freq|
5.0 B804.987500 MHz|
W 1
[Center 805 MHz ‘Span 25 kHz| CF Step
#Res BW 130 Hz VEW 1.3 kHz Sweep FFT 2500 kHz|
" N |Auto Man
Occupied Bandwidth Total Power 36.3 dBm
8.163 kHz FreqOffset|
Transmit Freq Error 72 Hz OBW Power 99.00 % OH7
x dB Bandwidth 10.33 kHz x dB -26.00 dB
= s

Client: DaliWireless, Inc.
Report No.: 20.01.20811
Revision No.: 1

Page 24 of 88

This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopyingand
microfilm, without permission in writing from LabTest Certification Inc.

DCN: 1036, Rev 1



Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.
Date Issued: April 112022 Report No.: 20.01.20811

Project No.: 20811 Revision No.: 1

450PS HDQPSK Signal at 456.85 MHz

b= 06:102:52 P Mat 07, 2022
Radio Std: None Frequency
AvglHold: 655
Radio Device: BTS
Ref Offset 30.7 4B
10 dB/div Ref 35.00 dBm
Log
=0 I Center Freq|
5. + ! t 456.850000 MHz|
s
Center 456.9 MHz Span 25 kHz| crerwep
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
. . |auta Man
Occupied Bandwidth Tatal Pawer 35.1 dBm
9.525 kHz reeqormes]
Transmit Freq Error 73 Hz OBW Power 99.00 % OH7
x dB Bandwidth 11.51 kHz xdB -26.00 dB
o [

450PS HDQPSK Signal at 455.8125 MHz

Agibent Spoctrum Analy, P25 HOPSK
3

5 031041 A 07, 02z
6.612500 MHz Radio St None Frequency
S Trg:Free Run AuglHold: 555
#IF Gain:Low #Atten: 22 dB Radio Devica: BTS
Ref Offset 30.7 dB.
10 dB/div Ref 35.00 dBm
Log
e 1 Center Freq|
5.0 E— 1 466.812600 MHz|
©
Center 455.8 MHz Span 25 kHz, oF st
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 34.4 dBm
9.479 kHz FreqOffset|
Transmit Freq Error 114 Hz OBW Power 99.00 % OHz
x dB Bandwidth 11.77 kHz x dB -26.00 dB
usc smamus:

SLIS O 0540303 Pl 07, 2022
7600 MHz Radio Std: None Frequency
- Trig: Free Run AuglHold: 65
i GainLaw  #Aden: 22 48 Radio Device: BTS
Ref Offset 30.7 B
10 dB/div Ref 35.00 dBm
Log
=0 T Center Freq|
154 1 - 457 887600 MHz|
@
‘Center 457.9 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
. . |aute Man
Occupied Bandwidth Total Power 32.8 dBm
9.388 kHz rreqomee]
Transmit Freq Error 97 Hz OBW Power 99.00 % OHz]
x dB Bandwidth 11.59 kHz xdB -26.00 dB
= smamus,
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0501245 F 07, 022
Radio Std: None Frequency
AvglHold: 655
Radio Device: BTS
Ref Offset 30.7 4B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5.0 - 456.850000 MHz|
o
Center 456.9 MHz Span 12.5 kHz| crewep
#Res BW 62 Hz VBW 620 Hz Sweep FFT bt
. . |auta Man
Occupied Bandwidth Tatal Pawer 35.2 dBm
4783 kHz reeqormes]
Transmit Freq Error -9 Hz OBW Power 99.00 % OH7
x dB Bandwidth 5.364 kHz xdB -26.00 dB
o [

4

=S
IF Galn:Lawe

Radio Std: None

Radio Device: BTS

Ref Offset 30.7 dB.

idiv Ref 35.00 dBm

Frequency

Center Freq|
466.812600 MHz|

e B oo He VBW 620 Hz R van FRT] CFStep)
pFFT 1250 kHz,
Occupled Bandwidth Total Power 34.5 dBm Men
4.843 kHz FreqOffset|
Transmit Freq Error 5Hz OBW Power 99.00 % OHz

X dB Bandwidth 5.394kHz  xdB -26.00 dB

fsTaTLs

450PS CQPSK Signal at 457.8875 MHz

1] 05102 55 14 st 07, 202
467 67600 MHz Radio Std: None Frequency
i AuglHold: 65
i GainLaw  #Aden: 22 48 Radio Device: BTS
Ref Offset 30.7 B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
154 457 887600 MHz|
@
‘Center 457.9 MHz Span 12.5 kHz CF St
#Res BW 62 Hz VBW 620 Hz sweep FFT ki
Man
Occupied Bandwidth Total Power 33.0 dBm
4.814 kHz rreqomee]
Transmit Freq Error A2 Hz OBW Power 99.00 % OHz]
x dB Bandwidth 5.441 kHz xdB -26.00 dB
= smamus,
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05101248 F ot 07, 022
Radio Std: None Frequency
AvglHold: 655
Radio Device: BTS
Ref Offset 30.7 4B
10 dB/div Ref 35.00 dBm
Log
=0 Center Freq|
5.0 456.850000 MHz|
o
T
Center 456.9 MHz Span 25 kHz| crerwep
#Res BW 130 Hz VBW 1.3 kHz Sweep FFT st
. . |auta Man
Occupied Bandwidth Tatal Pawer 35.2 dBm
7.675 kHz reeqormes]
Transmit Freq Error -84 Hz OBW Power 99.00 % OH7
x dB Bandwidth 9.984 kHz xdB -26.00 dB
o [

450PS C4FM Signal at 455.8125 MHz

i 0810235 1 1 07, 20
265812500 MHz Radio Std: None Frequency
- AvglHold: 5
#IF Gain:Low Radio Devica: BTS
Ref Offset 30.7 dB.
10 dB/div Ref 35.00 dBm
Log
e Center Freq|
5.0 466.812600 MHz|
@
Center 455.8 MHz Span 25 kHz| Py
Res BW 130 Hz VBW 1.3 kHz Sweep FFT it
Man
Occupied Bandwidth Total Power 34.5 dBm
7.867 kHz FreqOffset|
Transmit Freq Error 94 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.563 kHz x dB -26.00 dB
usc smamus:

1] 0510255 14 st 07, 202
467 67600 MHz Radio Std: None Frequency
= T AuglHold: 65
i GainLaw  #Aden: 22 48 Radio Device: BTS
Ref Offset 30.7 B
10 dB/div Ref 35.00 dBm
Log
=0 T Center Freq|
154 457 887600 MHz|
@
‘Center 457.9 MHz ‘Span 25 kHz| CF St
#Res BW 130 Hz VBW 1. kHz Sweep FFT a0
Man
Occupied Bandwidth Total Power 33.0 dBm
7.845 kHz rreqomee]
Transmit Freq Error 99 Hz OBW Power 99.00 % OHz]
x dB Bandwidth 10.41 kHz xdB -26.00 dB
= smamus,
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Out of Band Rejection

: FCC Part 2 2.1046(a) Room Temperature
Sy Des FCC Part 90.219(d) °C)
ANSI/TIA-603- E; . -
Test Procedure FCC KDB 935210 D05, vO1r03 Relative Humidity (%)
Test Location Richmond Barometric Pressure
Test Engineer Date March 7, 2022
EUT Voltage +48VDC [0 120VAC @ 60Hz

Test Equipment Used | Manufacturer Model Serial Number | Calibration date | Calibration due

Signal Generator Keysight N5172B | MY53050270 Oct 9, 2021 Oct 9, 2023

Spectrum Analyzer Keysight N9010A | MY50520285 Oct 11, 2021 Oct 11, 2023
Frequency Range: Product Passband + 250%
Detector: Peak
RBW/VBW: 1to 5% of the EUT passband / =3 X RBW
Type of Facility: Tabletop
Distance: Direct

Compliant Non-Compliant (I Not Applicable [

Test setup

Description of test set-up:

The procedure used was ANSI/TIA-603-E-2016 and FCC KDB 935210 D05 Indus Booster Basic Meas
v01r03. The signal booster was set to maximum gain. A swept CW signal was set to the range of £250 % of
the product pass band. The CW ampltitude was setto 3 dB below the AGC threshold so that the ALC should
not activate throughout the test.

After the max-hold sweep trace was completed, a marker was set to the peak amplitude, and a 20dB
bandwidth was measured between two additional markers fall 20 dB from the peak.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal hd37 O EUT 30dB Spectrum
Generator Attenuator Analyzer
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Results

800PS at 811 MHz

G = r
enter Freq 811.000000 MHz . g Pur Frequency
PG Gl (= Trigs Free Run AuglHold>100H00 |
WFGalnlow ©  #Atten: 22 dB orlP K
Auto Tune,
Ref Offset 31 dB. Mkr1 811.000 00 MHz
1odaidiy  Ref 37.00 dBm 35.276 dBm
Log .
Center Freq
o 811.000000 MHez|
T 20,0048
- ™37.07 KHz StartFreq|
7 £10.906260 MHz|
" Stop Freq|
811.083750 MHz|
CF Step
18.750 kHz|
Man,
FreqOffset|
0Hz|
Center 811.00000 MHz ‘Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
i Taus

800PS at 806.0125 MHz

e

Frequency

0 MHz N
PRO: Cluse (ot T Run
IFGalnLow #Atten: 22 dB

r Freq 806.! Avg Typ
AuglHold>> 100100

o’

Mkr1 806.012 50 MHz Auto Tune|
Ref Offset 31 dB
"LDUSBMW Ref 37.00 dBm 35.695 dBm

‘Center Freq|
0 806.012600 MHz|

o 20,00 4B
36,93 KHz StartFreg|
7 805.918750 MHz|

StopFreq|
B06.106260 MHz|

CF Step.
1B.750 kHz|
|pate Man|

FreqOffset|
0 Hz|

Center 806.01250 MHz ‘Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)

usc, jsmamLs

800PS at 815.9875 MHz

Ris] i U504 e 7, 5
enter Freq 815.987500 MHz requency
Weontow * #Aen 2248 cerle i
Auto Tune|
Mkr1 815.987 50 MHz
Ref Offset 31 dB
10dmiv  Ref 37.00 dBm 34.659 dBm
Log v
Center Freq
71 815.987500 MHe|
. s
7 (757.05 Kz StartFreq
7 | 615.893760 MH|
" StopFreq|
616.081250 MHz|
CF Step.
18750 kHz|
Man
Freq Offset|
oHz
Center 815.98750 MHz Span 187.5 kHz
#Res BW 3.9 kHz #VBW 11 kHz Sweep 11.87 ms (1001 pts)
usc! smams:
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f Offset 31 dB.

Ref
10 dmidiv Ref 37.00 dBm
Log

Frequency

DND: Cloen ig
Weiontow * #Asen 2248
Auto Tune|

Mkr1 802.000 00 MHz
34.224 dBm

Center Freq

802.000000 MHz

200048

3715 kHz StartFreq|

801.906260 MHz

StopFreq
802.093750 MHz|

CF Step|
18.750 kHz|
Man

Freq Offset|

0 He|

Center 802.00000 MHz
#Res BW 3.0 kHz

Span 187.5 kHz
Sweep 11.87 ms (1001 pts)

sTaLs

#VBW 11 kHz

F Offset 31 dB.

Rel
1048idlv  Ref 37.00 dBm
Log

Frequency

bt

Mkr1 799.012 50 MHz
34.134 dBm

ono: ig:
Weantow * #Asten: 22 48
Auto Tune|

‘Center Freq|

799.012600 MHz

200048

5714 kHz StartFreq|

798.918760 MHz

StopFreq)
799.106250 MHz

CF Step|
18.780 kHz|
Man

FreqOffset|

0 H|

Center 799.01250 MHz
#Res BW 3.0 kHz

usc

Span 187.5 kHz
Sweep 11.87 ms (1001 pts)

fsTaTLs

#VBW 11 kHz

f Offset 31 4B

Rel
10de/dle Ref 37.00 dBm
Log

700PS at 804.9875 MHz

08251 P 1 07

Frequency

Av'“]p‘
Close (51 Tri Run Avg|Hold> 100100
IFGain:Low #Atten: 22 dB
Mkr1 804,987 50 MHz Auto Tune|

33.986 dBm

‘Center Freq|

804.987600 MHz

— 200008
¥ 37.00 KHz StartFreq
804 893750 MHz|

StopFreq|
805.081250 MHz|

CF Step|
18.750 kHz|
Man’

FreqOffset|

0 He|

Center 804.98750 MHz
#Res BW 3.9 KHz

uss

Span 187.5 kHz
Sweep 11.87 ms (1001 pts)

feaus

#VBW 11 kHz
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Ref Offset 30.7 dB.

10 dmidiv Ref 37.00 dBm
Log

450PS at 456.85 MHz

Frequency

O: Cloee ig
Weiontow * hsen 2448

Mkr1 456.850 00 MHz
33.204 dBm

Auto Tune|

Center Freq
456850000 MH|

-20.00 dB
L
36.92 kHz

StartFreq|
456.765260 MHz

StopFreq
456.943760 MHz|

CF Step|
18.750 kHz|
Man

Freq Offset|
0 He|

Center 456.85000 MHz
#Res BW 3.0 kHz

‘Span 187.5 kHz

#VBW 11 kHz Sweep 11.87 ms (1001 pts)

sTaLs

Ref Offset 30.7 4B

1048idlv  Ref 37.00 dBm
Log

Frequency

bt

Mkr1 455.812 50 MHz
32.236 dBm

o: oo Trig
IFGainilow ©  #Aften:24 dB.

Auto Tune|

‘Center Freq|
466.812600 MHz|

-20.00 dB
%
37.25 KHz

StartFreq|
456.718750 MHe|

StopFreq)
455.906250 MHz

CF Step|
18.780 kHz|
Man

FreqOffset|
0 Hz|

Center 455.81250 MHz
#Res BW 3.0 kHz

usc

‘Span 187.5 kHz

SVBW 11 kHz Sweep 11.87 ms (1001 pts)

fsTaTLs

Ref Offset 30.7 <8

10de/dle Ref 37.00 dBm
Log

Frequency

g T

e 5 T Run AuglHold=>100H00

WGalnkow © #Atten: 24 dB

Mkr1 457.887 50 MHz
32.058 dBm

Auto Tune,

-20.00 dB
-
37.01 kHz

Center 457.88750 MHz
#Res BW 3.9 KHz

uss

Span 187.5 kHz
Sweep 11.87 ms (1001 pts)

feaus

#VBW 11 kHz

‘Center Freq|
457.887500 MHz|

StartFreq|
457.793750 MHe|

StopFreq|
457.981250 MHz|

CF Step|
18.750 kHz|
Man’

FreqOffset|
0 Hz|
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Input-Versus-Output Signal Comparison
FCC Part 90.210 (j) (h) (9) (c)
(d)and (e)

ANSI/TIA-603- E;
FCC KDB 935210 D05, v01r03

Governing Doc Room Temperature (°C)

Test Procedure Relative Humidity (%)

Test Location Richmond Barometric Pressure (kPa)
Test Engineer Date Mar 7, 2022
EUT Voltage +48VDC J  120VAC @ 60Hz

Test Equipment Used | Manufacturer Model Serial Number | Calibration date| Calibration due
Signal Generator Keysight N5172B MY53050270 Oct 9, 2021 Oct 9, 2023
Spectrum Analyzer Keysight N9010A MY 50520285 Oct 11,2021 | Oct11, 2023

) 806 MHz — 816 MHz; 799 MHz — 805 MHz; X 450 MHz — 470 MHz
Frequency Range:

Detector: Peak
RBW/VBW: 100 Hz

Type of Facility: Testbench
Distance: direct connect

Arrangement of EUT: Table-top only O Floor-standing only  [1 Rack Mounted

Signal of all types of modulationis contained within the emission mask.

Compliant Non-Compliant (I Not Applicable []

Test setup

Description of test set-up:

Spectrum Emission Mask is measured by connecting a Spectrum Analyzer to the RF output connector. The
input power was adjusted to produce maximum output power on the antenna port. The reference level was
measured with integrated BW of the designated channel BW. The emission was measured with RBW 100
Hz.

The EUT was set to Operation Mode #1 with configuration Mode #1.

Vector Signal hd37 O fuT 30 dB Spectrum
Generator Attenuator Analyzer
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Results

800PS HDQPSK Signal at 811 MHz

Agilert Spectrum Analyzer - Spectrum Emission Mask - PS D

AL W log = VALIGH CFF D617 57 oWt 07, 202
enter Freq 811.000000 MHz | Center Freq: 611000000 MHz Radio Std: None Frequency
== Trig: Avg: 100.00% of §
PASS \FGaindow | Ation: 22 4B Radia Device: BTS
Ref Offset 31 dB.
10 didigiseni Rel 37.0 dBm
Log
d Center Freg
£11.000000 MHz)
[Center 811 MHz ‘Span 62.5 kHz
a CF Step)
6.260 kHz|
Total Power Ref 36,51 02 00125 MHz Man|
Lowsr < Pask > ppse
Stan Freq StopFreq  IegBW  dBm  ALIM(dB)  Freq (Hz) GBm  ALm(aB)  Fraq[Hz) Freq Offset)
00H 5625kMz  1000Hz 1909 (1862 00 2019 (1633 5000 & 0 Hzl
5625 kHz 1250kHz 000Kz 3587  (268) 1247k 3566 (223) 1250k
1250 kHz 31.25kHz 1000Hz 3803  (-1555) -1256k  -3579  (-1531) 1259k
3115kHz 3125kHz  1000Hz 4530  (-2462) 3115k 4553 (2504) 25k
B000MHz  1250MHMz  1D00Hz - (-~ - - ) .
1250MHz  1500MHz 1000 MHz [ [
1250 Mz 1500MHz 1000 Mz [ )
1250MHz 1500 MHz  1.000 MHz =) [
= smarus|

800PS HDOPSK Signal at 806.0125 MHz

AALIGH CFF —|06i26i54 M Mar 07, 2022
12500 MHz Radio Std: None Frequency
Avg: 100.00% of §
Radio Device: BTS
Ref Offset 31 dB.
10 didigiseni Rel 37.0 dBm
Log
: Center Freq
BD6.012500 MHz||
Center 806 MHz Span 62.5 kHz
a CF step]
6.260 kHz|
Total Power Ref 36 27 dBm 0.0125 MHz Man)|
Lower < Peak > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 4000kHz  1000Hz 2004  (-1823) 00 2004 (1823) 00 & 0 He|
4.000 kHz 8500 kHz 1000 Hz (-2415) 5083k BG14 (2285) 4875k
B.500 kHz 15.00 kHz 100.0Hz (-2285) S189k 3687 (2832) 1475k
1500 kiHz 25 00 kHz 1000 Hz (8.23) 2404k 421 (-7 46) 2407k
2500kHz  325kMz  1000Hz (855) 2500k 4253 (770) 2500k
31 15kHz 3125kHz 1000 kHz [ [ .
1250MHz  1500MHZ 1000 MHz ) “
1250MHz  15.00MHz 1000 MHz [ [
= smarus|

800PS HDOPSK

- P25

Signal at 815.9875 MHz

SREE i AVALTGH P |05:29:00 M Mard, 2022
Center Freq: 815 887500 MHz Radlo Std: None Frequency
o Trig: Avg: 100.00% of &
PASS IFGain-low  #Arten: 22 4B Radio Device: BTS

Ref Offset 31 dB.
10 digisrco1 Ref 37.0 dBm
og

| Center Freq|
e T T T 815987500 MHz|

Center 816 MHz Span 62.5 kHz
P CF step]
6.260 kHz|
Total Power Ref 3640 dBm 0.0125 MHz Man|

Lower < Pask > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00Hz 5B25kHz  1000Hz 1980  (-1861) 2500 1984 (1638) 3125 & OHz
5625 kHz 12 50 kHz. 1000 Hz -3873 {-320) 1250k -36.40 (-2.88) 1250k

12 50 kHz 3125kHz  1000Hz 3585 (-1526) 1287k 3529 (1470) 1334k
FA5kHz 31.25kHz  1000Hz 4543 (-24.84) A5k 4541 (2462) M5k
B8O00MHz  1250MHz  1000Hz
1250MHz 1500 MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz
1250MHz 1500 MHz  1.000 MHz

uss stamus

I
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800PS CQPSK Signal at 811 MHz

SREEE] ALITGH CFF 06127135 M a7, 2022
req: 811000000 MHz Radio Std: Nene Frequency
Avg: 100.00% of §
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
Center Freq|
811.000000 MHz|
\
\
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 50 dBm 00125 MHz Man|
Lower < Pask > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 5625kHz  1000Hz 2047  (-1804) 5625 2051 (1589) 1875k & OHz
5625 kHz 12 50 kHz 1000H: 3855  (-312) 1250k .3628  (-284) 1250k
1250kHz  3125kHz 000Kz 3589 (4550) 1206k 3565 (1515 1291k
MA5kHz  325kHz  1000Hz 4566 (-2518) 3119k 4518 (2486) 3125k
8000 MHz 12.50 MHz 1000 H2 (]
1250MHz  1500MHz 1000 MHz (=) )
1250MHz  1500MHz  1.000 MHz =] =]
1250MHz 1500 MHz 1,000 Mz - -
s sramus

AVALTGH CFF 052655 P Mard7, 2022
12600 MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log y
: e CenterFreq)
£ 805012500 MHz
/
=
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3 26 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz  1000Hz 2034  (-1582) 1250 2040 (1588) 7500 & 0 Hzl
4000kHz  B500kMz  1000Hz 2401 (-3527)  -BS00k 3302 (3518 8500 k
8500 kHz 15 00 kHz 1000Hz 2639 (2275) 188k 3673 (-2803) 1497k
15.00 kHz 2500 kHz 1000Hz 4302 (-8.18) 2500k  -4276 (-7.92) 2500k
2500kHz  3125kHz  1000Hz 4269  (806) 2506k 4278 (702 2500k
3115kHz  3125kHz  1000kHz (=) ) -
1250MHz  1500MHz  1.000 MHz [ )
1250 MHz 1500 MHz 1000 MHz =) - =)
s rarus|

=l LI CRT 052039 oMb 07, 2022
: 816947500 MHz Radlo 5td: None Frequency
Avg: 10000% of §

Radis Device: BTS
10 dibiiiymasnn
Log
1 J CenterFreq)
/— 815987500 MHz)
7
| /,
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 32 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H: 5625kMz  1000HZ 2051 (1581 2188 5 [T 0 Hzl
5625 kHz 1250kHz  1000Hz 3683  (321) 1250k 1238k
1250 kHz 31.25kHz 1000Hz 3598  (-15.30) 1266k 1334k
3115kH 3125kHz 1000Hz 4587 (-2519) -3115k 25k
B000MHz  1250MHMz  1D00Hz - ) - .
1250MHz  1500MHz 1000 MHz (
1250MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz 1000 MHz
=
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800PS C4FM Sig

trusm Emission Mask - 75D - P25-CAFM

nal at 811 MHz

SREEET LGN CFF —[D6ig7114 PM a7, 2022
Center Freq: 811.000000 MHz Radio Std: Nene Frequency
- Trig: Avg: 100.00% of §
PASS IFGaindow  HAGen:22 4B Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
2 i i I i l 1 Center Freq|
- i - - - 4 811.000000 MHz|
A N
/ \
/’ \\
- N
. N
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 54 dBm 0.0125 MHz Man|
Lower < Pask > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 5625kHz  1000Hz 20683  (-1501) 9063 2133 (1521) 975 & 0 Hzl
5625 kHz 12 50 kHz. 1000 Hz -3810 -270) 1250k -36.49 -310) 1250k
1250kHz  3125kHz 000Kz 3574 (4528) 1281k 3550 (1505 1275k
A5kHz  325kHz  1000Hz 4483 (-2417) 3125k 4530 (2485 3115k
8000 MHz 12.50 MHz 1000 H2 =) =)
1250MHz  1500MHz 1000 MHz (=) )
12.50 MHz 1500 MHz 1000 MHz =) =)
1250MHz 1500 MHz 1,000 Mz - -
s sramus

AVALTGH CFF 0826112 P Mard7, 2022
12600 MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 27 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz 1000z 2043  (-1585) 1875 2058 (1568) 5625 & 0 Hzl
4000kHz  B500kMz  1000Hz 3676 (-3113)  .4188k 8067 (2044 6031k
8500 kHz 15 00 kHz 1000Hz 2660 (-2247) 188k 3674 (-2826) 1484k
1500kHz  2500kHz  1000Hz 4234 (841) 2488k 4214 (748) 2494
2500kHz  3125KkMz  1000Hz 4238 (808) 2518k 4250  (747) 2500k
3115kHz  3125kHz  1000kHz (=) ) -
1250MHz  1500MHz  1.000 MHz [ )
1250 MHz 1500 MHz 1000 MHz =) - =)
s rarus|

=l VLI CFF 060 18P 07, 202z
: 615.967500 MHz Radlo Std: None Frequency
Avg: 100.00% of §
Radis Device: BTS
10 dibiiiymasnn
Log
1 J CenterFreq)
¥ 815987500 MHz)
A
——/
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3 32 d5m 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H 5625KHz 000K 8125 & 0Hz
5625 kHz 1250kHz 100Kz 1250k
1250 kHz 31.25kHz 1000 Hz 1334k
31.15kHz 31 25kHz 1000 Hz 25k
B000MHz  1250MHMz  1D00Hz .
1250MHz  1500MHz 1000 MHz
1250MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz 1000 MHz
=
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800PS HDQPSK Signal at 811 MHz ALC

SREE ST ALICH CFF 06131100 M Mar7, 2022
req: 811000000 MHz Radlo Std: Nene Frequency
Avg: 100.00% of §
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
2 Center Freq|
811.000000 MHz|
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 51 dBm 0.0125 MHz Man|
Lower < Peak > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 5625kHz  1000Hz 1984 (-1867) 750 1984 (1857) 3125 & 0 Hzl
5625 kHz 12 50 kHz. 1000 Hz 23544 -292) 21238k -3621 -278) 1250k
1250kHz  3125kHz 000Kz 3587 (4538) 1263k 3569 (1520) 1256k
MASkHz  325kHz  1000Hz 4513 (-2483) 3125k 4525 (2478) 3115k
8000 MHz 12.50 MHz 1000 H2 =) =)
1250MHz  1500MHz 1000 MHz (=) )
1250MHz 1500 MHZ  1.000 MHz [ =}
1250MHz 1500 MHz 1,000 Mz - -
s sramus

AVALTGH P |05:30106 M Mard, 2022
12600 MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
\ -
e
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 31 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz  1000Hz 1956 (-1873) 7188 1960 (1871 3438 & 0 Hzl
4000kHz  B500kMz  1000Hz 3610 (-2419) 5004k 3243 (2310} 5281k
8500 kHz 15 00 kHz 1000Hz 2615 (-2260) 186k 3691 (2841) 1488k
15.00 kHz 2500 kHz 1000Hz 4270 -8.07) 2494k  -4280 -781) 2500k
2500kHz  3125kHz  1000Hz 4310  (831) 2500k 4238 (769) 2503k
3115kHz  3125kHz  1000kHz (=) ) -
1250MHz  1500MHz  1.000 MHz [ )
1250 MHz 1500 MHz 1000 MHz =) =)
s rarus|

) AN CRT 0532 13507, 2022
15967500 MHz Radlo Std: None Frequency
Avg: 10000% of §

Radia Device: BTS

10 diigismnco1 Rl
og

L
: i i J i 1 CenterFreq|
1 T I 1 £15.987500 MHz|

[Center 816 MHz ‘Span 62.5 kHz CF Step]
6.250 kHz|
Total Power Rel 36 37 dBm 0.0125 MHz Man|
Lomst < Pask > Upper
StantFreq StpFreq  InegBW  dBm  ALMGB) Freq(hzy  dBm  ALM(GB)  Fraq[Hz) FreqOffset
00H: 5625kHz  1000Hz 1982 (.1655) 00 2006 (1831) 3750 & 0 Hzl
5625 kHz 1250kHz 000Kz 3634 (300) 1247k 3643 (279) 1247k

1250 kHz 31.25kHz 1000Hz 3588  (-1525) S1275k  -3532  (-1469) 1331k
3115kHz 3125kHz  1000Hz 4538 (-2475) 116k 4546 (2483) 322k
B000MHz  1250MHMz  1D00Hz (=) - -
1250MHz  1500MHz 1000 MHz

I

1250MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz 1000 MHz

usc
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800PS C PSK Sl nal at 811 MHz ALC

AVALIGH OFF_|06:30,4BPMMar 07, 2022

Radio Std: None Frequency
Avg: 100.00% of§
Radio Davice: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
: l t Center Freq)
-\ T T 811.000000 MHz|
\\
—
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 56 dBm 0.0125 MHz Man|
Lower < Peak > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00Hz 5B25kHz  1000Hz 2055  (-1800) 5038 2058 (1597) 134k A OHz
5025kHz  1250kHz 1000z 3507 (282) 1247k 3508 (253) 1247k
1250kHz  3125kHz 000Kz 3586 (4552) 1206k 3549 (1505 1250k
MA5kHz  3125kHz  1000Hz 4550 (-2508) 3125k 4570 (2526) 3125k
8000 MHz 12.50 MHz 1000 H2 =) =)
1250MHz  1500MHz  1.000MHz (=) )
1250MHz 1500 MHZ  1.000 MHz [ =}
1250MHz 1500 MHz 1,000 Mz - -
s sramus

_ 800PS CPS Signal at 806.0125 MHz ALC

AVALTGN CFF 082945 P Mard7, 2022
MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 31 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz  1000Hz 2008 (-1812) 1563 2078 (1555 1656k & 0 Hzl
4000kHz  B500kMz  1000Hz 3412  (-3543)  BS00k 3381 (3512) 8500 k
8500 kHz 15 00 kHz 1000Hz 2675 (2321) 1186k 3668 (-2848) 1469k
15.00 kHz 2500 kHz 1000Hz 4284 (-8.14) 2497k -4240 (-7.94) 2488k
2500kHz  3125kHz  1000Hz 4205  (817) 2500k 4294  (815) 2500k
3115kHz  3125kHz  1000kHz (=) -
1250MHz  1500MHz  1.000 MHz ]
1250 MHz 1500 MHz 1000 MHz =)
=

VLI CFF_[08:31 52 07, 202z
antur Freq g1igg1m MHz ] Center qmmmn MHz Radlo 5td: None Frequency
== Trig: Avg: 100.00% of §
PASS \FGaindow | Ation: 22 4B Radia Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
R J ‘Center Freq)
¥ 815987500 MHz)
7
#
| /
/
T /s
7
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 30 d5m 00125 MHz Man|
Lowsr < Paak Unper
StantFreq StpFreq  InegBW  dBm  ALM(GB) Freq(hzy  dBm  ALIM(GB)  Fraq[Hz) FreqOffset|
00H 5625kHz  1000HZ 2043 1313k 2008 5313 & 0 Hzl
5625 kHz 1250kHz  1000Hz 3826 Az4Tk L3660 1250k
1250 kHz 31.25kHz 1000Hz 3817 -1275k  -36.08 1272k
3115kH 31 25kHz 1000H 4565 -3115k 4605 15k
B000MHz  1250MHMz  1D00Hz - .
1250MHz  1500MHz 1000 MHz
1250MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz 1000 MHz
=
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Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.

Date Issued: April 112022 Report No.: 20.01.20811
Project No.: 20811 Revision No.: 1

800PS C4FM Sig

trusm Emission Mask - 75D - P25-CAFM

nal at 811 MHz ALC

SREEE] ALTGH CFF 06130127 PM Mar 7, 2022
Center Freq: 811.000000 MHz Radlo Std: Nene Frequency
- Trig: Avg: 100.00% of §
PASS IFGaindow  HAGen:22 4B Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
2 Center Freq|
811.000000 MHz|
\
\
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 51 dBm 0.0125 MHz Man|
Lower < Peak > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 5625kHz  1000Hz 2072  (-1580) 4688 2080 (1561) 5313 & 0 Hzl
5625 kHz 12 50 kHz. 1000 Hz -3808 (-2 68) 1250k -36.44 -301) 1250k
1250kHz  3125kHz 000Kz 3615 (4566) 1372k 3573 (1524) 1281k
MA5kHz  325kHz  1000Hz 4557 (-2508) 3198k 4588 (2519) 3119k
8000 MHz 12.50 MHz 1000 H2 (]
1250MHz  1500MHz 1000 MHz [ )
1250MHz 1500 MHZ  1.000 MHz [ =}
1250MHz 1500 MHz 1,000 Mz - -
s sramus

nal at 815.9875 MHz ALC

800PS C4FM Sig

AVALTGH CFF |05i29i23 M Mard7, 2022
12600 MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
o | 1
S /
e
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 31 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz 1000z 2046  (-1585) 1875 2057 (1574) 1125k & 0 Hzl
4000kHz  8500kMz  1000Hz 8856 (-3083) 5844k .04B5 (2973 6003 k
8500 kHz 15 00 kHz 1000Hz 2661  (-2306) -1166k  -3686  (-28 46) 1481k
1500kHz  2500kMz  1000Hz 4276 (823 2481k 4198 (-801) 2469k
2500kHz  3125kHz  1000Hz 4241 (704) 2500k 4327  (848) 2500k
3115kHz  3125kHz  1000kHz (=) ) -
1250MHz  1500MHz  1.000 MHz [ )
1250 MHz 1500 MHz 1000 MHz =) =)
s rarus|

=) AN CR 053130507, 2022
q: 615.987500 MHz Radie Std: None Frequency

Avg: 100.00% of §
Radis Device: BTS
10 dibigiyrns Rel
Log
1 CenterFreq)
¥ 815987500 MHz)
7
—t
—L/I
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3642 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H 5625kMz  1000Hz 2039 (1802) 3125 5 8125 & 0Hz
5625 kHz 1250kHz  1000Hz 3854 (302) 1250k 1250k
1250 kHz 31.25kHz 1000Hz 3823 (-15684) -13.03k 1334k
3115kH 3125kHz 1000Hz 4542  (2484) -3125k 25k
B000MHz  1250MHMz  1D00Hz (=) -
1250MHz  1500MHz 1000 MHz (
1250MHz  1500MHz  1.000 MHz
1250 MHz 1500 MHz 1000 MHz
=
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Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.
Date Issued: April 112022 Report No.: 20.01.20811
Project No.: 20811 Revision No.: 1

800PS FM Signal at 811 MHz

trusm Emission Mask - 75-H - Fi

i) LGN CFF 06135116 M a7, 2022
Center Freq: 811.000000 MHz Radlo Std: Nene Frequency
B g Avg: 100.00% of §
PASS IFGaindow  HAGen:22 4B Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
2 Center Freq|
811.000000 MHz|
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 55 dBm 0.0125 MHz Man|
Lower < Pagk pper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 4000kHz 1000z 2882 (763) 00 2038 (718) 3000k A 0 Hzl
4.000 kHz 8500 kHz 1000Hz 1759 (-1119) 5000k 1845  (1032) 5000 k
8500 kHz 1500kHz  1000Hz 2741 (:2820) 8000k 2582 (2670) G000k
1500kHz  2500kMz 000Kz -3200  (770) 2481k 4209 (-763) 2497k
2500 kHz 3125kHz 1000 H2 4252 (-8.08) -2503k -4224 770) 2500k
3115kHz  3125kHz  1000kHz [) - -
1250MHz 1500 MHZ  1.000 MHz [ =}
1250MHz 1500 MHz 1,000 Mz - -
s sramus

AVALTGH CFF |05:34/55 P Mard7, 2022
12600 MHz Radlo Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
.
N -
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 32 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz 1000z 2866 (764) 00 218 (715 3000k & 0 Hzl
4000kHz  B500KMz  1000Hz 1734  (1120) 5000k 1823 (1031 5000 k
8500 kHz 15 00 kHz 1000Hz 2578  (-2220) 188k 3535 (2715) 1469k
15.00 kHz 2500 kHz 1000Hz 4242 (-7.88) -4k 4284 (-8.08) 2500k
2500kHz  3125kHz  1000Hz 4281  (823) 2506k 4272  (804) 2503k
3115kHz  3125kHz  1000kHz (=) ) -
1250MHz  1500MHz  1.000 MHz [ )
1250 MHz 1500 MHz 1000 MHz =) =)
s rarus|

i VALICH CFF 06135157 Pt 07, 202
| Center Freq: 516.987500 MHz Radlo Std: None Frequency
== Trig: Avg: 100.00% of §
IFGainlow  #Atten:22 dB Radis Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log 7
: 8 CenterFreq)
v 815987500 MHz)
/ -
. | - wtse e
e
\ — ~
. - - L R s
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3641 dEm 00125 MHz Man|
Lowsr <« Paak - o
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H 4000kHz  1000Hz  2B77 (764 00 20925 (718 3000k & 0 Hzl
4000kHz  B500kHz  1000Hz 1745 5000k 1831 (1032) 5000 k
8500 kHz 15.00 kHz 1000Hz 2779 9000k -2638  (-27.00) 9.000 k
15 00 kHz 2500 kHz 1000H 4244 2488k 4174 -770) 2475k
2500kHz  M25kHz  1000Hz 4316 2500k 4285 (818) 2500k
3195kHz  3125kHz  1000kHz - )
1250MHz  1500MHz  1.000 MHz =
1250 MHz 1500 MHz 1000 MHz =)
=
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Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.
Date Issued: April 112022 Report No.: 20.01.20811
Project No.: 20811 Revision No.: 1

800PS FM Signal at 811 MHz ALC

trusm Emission Mask - 75-H - Fi

i) AALITGH CFF —|06:36,20 M a7, 2022
Center Freq: 811.000000 MHz Radlo Std: Nene Frequency
B g Avg: 100.00% of §
PASS IFGaindow  HAGen:22 4B Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log Y,
2 7 Center Freq|
/- 811.000000 MHz|
|
T 1.
- o
N —
Center 811 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 55 dBm 0.0125 MHz Man|
Lower < Peak > Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00H 4000kHz 1000z 2882 (764) 00 2038 (717) 3000k A 0 Hzl
4.000 kHz 8500 kHz 1000 Hz 1781 =1117) -5000 k 1844 1-1034) 5000 k
8500 kHz 1500kHz  1000Hz 2737  (:2816) 9000k 2585 (2674) G000k
1500kHz  2500kMz  1000Hz  -4285  (830) 2500k 4190  (-738) 2500k
2500 kHz 3125kHz 1000 H2 42 57 (-824) -2506 k -41.90 {-7.36) 2500k
3115kHz  3125kHz  1000kHz ) - -
12 50 MHz 1500 MHz  1.000 MHz =) )
1250MHz 1500 MHz 1,000 Mz - -
s sramus

AVALIGH OFF_|06:35/59 PMMar 07, 2022

12600 MHz Radla Std: None Frequency
Avg: 100.00% of &
Radio Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
E CenterFreq)
805012500 MHz
.
L
[Center 806 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 32 dEm 00125 MHz Man|
Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 4000kHz 1000z 2868 (764) 00 218 (715 3000k & 0 Hzl
4000kHz  B500KMz 1000z 1733  (1121) 5000k 1823 (1031 5000 k
8500 kHz 15 00 kHz 1000Hz 2617 (-2258) 188k 2608 9000 k
15.00 kHz 2500 kHz 1000Hz 4254 (-7.76) 2500k  -4273 2500k
2500kHz  3125kHz  1000H (776) 2500k 4273 2500k
3115kHz  3125kHz  1000kHz (=) -
1250MHz  1500MHz  1.000 MHz ]
1250 MHz 1500 MHz 1000 MHz =)
=

i VALICH CFF 06135157 Pt 07, 202
| Center Freq: 516.987500 MHz Radlo Std: None Frequency
== Trig: Avg: 100.00% of §
IFGainlow  #Atten:22 dB Radis Device: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log 7
: 8 CenterFreq)
v 815987500 MHz)
/ -
. | - wtse e
e
\ — ~
. - - L R s
[Center 816 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3641 dEm 00125 MHz Man|
Lowsr <« Paak - o
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H 4000kHz  1000Hz  2B77 (764 00 20925 (718 3000k & 0 Hzl
4000kHz  B500kHz  1000Hz 1745 5000k 1831 (1032) 5000 k
8500 kHz 15.00 kHz 1000Hz 2779 9000k -2638  (-27.00) 9.000 k
15 00 kHz 2500 kHz 1000H 4244 2488k 4174 -770) 2475k
2500kHz  M25kHz  1000Hz 4316 2500k 4285 (818) 2500k
3195kHz  3125kHz  1000kHz - )
1250MHz  1500MHz  1.000 MHz =
1250 MHz 1500 MHz 1000 MHz =)
=
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Prepared by: LabTest Certification Inc.
Date Issued: April 112022
Project No.: 20811

Client: DaliWireless, Inc.
Report No.: 20.01.20811
Revision No.: 1

700PS HDQPSK Signal at 802 MHz

en Emission Mask - P5-C - P25

Agilent Spectr s

AALIGH CFF 061 12,55 M M7, 2022
MHz Radio Std: None Frequency
Avg: 100.00% of §
Radio Davice: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
: i Center Freq)
—— - - \ - 4 802000000 MHz|
Center 802 MHz Span 62.5 kHz
P CF Step|
6.250 kHz|
Total Power Ref 36 55 dBm 0.0125 MHz Man|
Lower < Pagk Upper
Start Freq StopFreq  legBW  dBm ALImidB)  Freq (Hz) dBm  ALm(dB)  Freq[Hz) FreqOffset)
00Hz S000kHz  1000Hz 1984  (-1871) 3750 1995 (1861) 5000 & OHz
5.000 kHz 1000 kHz. 1000 Hz 4473 (-3192) 5031k 5403 1-31.08) 5000 k
1000kHz  3125kHz 000Kz 4561 (3230) 3113k 4518 (316T) 313k
MASkHz  325kHz  1000Hz 4566 (-3223) 3095k 4533 (3188 3115k
8000 MHz 12.50 MHz 1000 H2 =) =)
1250MHz  1500MHz  1.000MHz (=) )
12.50 MHz 1500 MHz 1000 MHz =) =)
1250MHz 1500 MHz 1,000 Mz - -
s sramus

i} AVALTGH R 05:11/53 P Mard7, 2022
Center Freq: 763012500 MHz Radlo Std: None Frequency
o Trig: Avg: 100.00% of &
PASS IFGain-low  #Arten: 22 4B Radio Device: BTS

Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
og

1 CenterFreq|
1 1 799.012500 MHz|

ICenter 799 MHz

Span 62.5 kHz

CF Step|
6250 kHz|
Total Power Ref 3642 dEm 00125 MHz Man|
Lowsr < Pask > Unper
StanFreq SwpFreq  MegBW  dBm ALmoB) Freq(Hm  oBm  AUM(GE)  Freq[Hz) Freq Offset|
00Hz 5000KHz  1000Hz 1988 (1860 00 1988 (18ED) 00 & 0Hg]
5000 kHz 1000kHz  1000Hz 4277 (3205 5031k 4847  (3163) 5000 k

10 00 kHz 31 25kHz 1000Hz 4503 (-3161) -3A6k 4538 (3147) 16k
HA5kHZ 31.25kHz 1000Hz 4503  (-3151) A3k 4539 -3187) A6k

8000MHz  1250MHz  1000H: [&] [
1250MHz  1500MHz  1.000 MHz () )
1250MHz - 1500MHZ  1.000 MHz ) )

[ -

1250 MHz 1500 MHz 1000 MHz

usc

VLI CFF_ (0611957 P07, 202z
7500 MHz Radlo Std: None Frequency
Avg: 100.00% of §
Radis Device: BTS
10 diigismnco1 Rl
Log
: N t CenterFreq|
T \‘ T B04.987500 MHz)
[Center 805 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 3612 d5m 00125 MHz Man|
Lowsr < Paak Unper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freg Hz) Freq Offset|
00H 5000kHz  1000Hz 1986 (1833 3750 1980 (1830 3750 & 0 Hzl
5000 kHz 1000kHz 000Kz 3884  (3231) 5000k 5533  (3066) 5000 k
10.00 kHz 31.25kHz 1000Hz 4526 (-3181) -39k 4558 -3207) 3097 k
3115kH 31 25kHz 1000H 4569 (-31689) -3115k 4588 (-3207) M2k
B000MHz  1250MHMz  1D00Hz [ - . 1 .
1250MHz  1500MHz 1000 MHz ( )
1250MHz  1500MHz  1.000 MHz =
1250 MHz 1500 MHz 1000 MHz =)
s rarus|
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Prepared by: LabTest Certification Inc. Client: DaliWireless, Inc.

Date Issued: April 112022 Report No.: 20.01.20811
Project No.: 20811 Revision No.: 1

700PS CQP

en Emission Mask - P5-C - P25

SK Signal at 802 MHz

Agilent Spectr s

SREEET] ALLISH G 05:12;34 PMMar07, 2002
MHz Radla Std: None Frequency
Avg: 100.00% of &
Radio Davice: BTS
Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
Log
™~ 1 CenterFreq|
N t 802000000 MHz|

Center 802 MHz Span 62.5 kHz cF step)
6.250 kHz|
Total Power Ref 36 62 dBm 0.0125 MHz Man
Lower < Pask > Upper
Start Freq StepFreq  IlegBW  dBm  ALimidB)  Freaq (Hz) dBm  ALim(dB)  Freq[Hz) FreqOffset
00H 5000kHz  1000Hz 2080 (-1582) 1084k 2087 (1575 4375 & 0 Hzl
S000kHz  1000kHz  1000Hz 3520 (4713) 0038k 3533  (4695) 1000k

10 00 kHz 31 25kHz 1000Hz 4515  (3203) -3M00k 4529 (3207) 309k
345 kHz H25kHz 000Kz 4577 (3238) 3125k 4553 (3214 315k

8000 MHz 12.50 MHz 1000 Hz =)

12 50 MHz 1500 MHz  1.000 MHz =) (=]
1250MHz  1500MHz 1000 MKz - -
1250MHz 1500 MHz 1000 Mz - - -

usc sTarus,

700PS COPS

i nal at 799.0125 MHz

25 COPSK

i} AVALTGH CFF05:11i52 P Mard, 2002
Center Freq: 763012500 MHz Radlo Std: None Frequency
o Trig: Avg: 100.00% of &
PASS IFGain-low  #Arten: 22 4B Radio Device: BTS

Ref Offset 31 dB.
10 digisrc1 Ref 37.0 dBm
og

\ t CenterFreq|

N 759.012500 MHz)

[Center 789 MHz ‘Span 62.5 kHz
P CF Step|
6250 kHz|
Total Power Ref 36 60 d5m 00125 MHz Man|

Lowsr < Pask > Upper
StanFreq SwpFreq  MegBW 0B ALIMIOB)  Freq (o) Bm ALMB)  Freq Hz) Freq Offset|
00H 5000kHz  1000Hz 2054  (-1806) 4375 2080 (1580 1656k & 0 Hzl
5000 kHz 1000kHz  1000Hz 3507 (4789)  -1000k 3606  (4767) 1000k

10 00 kHz 31 25kHz 1000Hz 4526 (3182) -3M22k 4491 (3207) 3072k
HA5kHZ 31.25kHz 1000Hz 4528  (-3188) -3122k 4555 3215) 22k

8000 MHz 12.50 MHz 1000 Hz (=) (=)
12 50 MHz 1500 MHz  1.000 MHz =) - (=]
1250MHz  1500MHz 1000 MKz - -

- -

1250 MHz 1500 MHz 1000 MHz

usc

ignal at 804.9875 MHz

=) IO 05:19:37 M7, 2022
Center Freq: 804 967500 MHz Radie Std: None Frequency
Trig: Fres Run Avg: 10000% of §

hgten: L] Radio Device: BTS

Ref Offset 31 dB.
Ref 37.0 dBm

B
i i t 1 CenterFreq|
1 1 1 804.987500 MHz|

10 dibigiming

[Center 805 MHz ‘Span 62.5 kHz CF Step]
6.250 kHz|
Total Power Rel 36 3% dBm 0.0125 MHz Man|
Lomst < Pask > Upper
StantFreq StpFreq  InegBW  dBm  ALM(dB) Freq(hzmy  dBm  ALIM(GB)  Fraq[Hz) FreqOffset
00H: 5000kHz  1000Hz 2022  (-1613) 1219k 2054  (1580) 2813 & 0 Hzl
5000 kHz 1000KkHz  1000Hz 3515 (4B89) 8908k 3565  (4701) 1000k

10.00 kHz 31.25kHz 1000Hz 4582  (-3234) S309k 4535 1-3219) 3078k
3115kHz 3125kHz  1000Hz 4615 (-3250) 3115k 4584 (3219) 325k
B000MHz  1250MHMz  1D00Hz ) - (- -
1250MHz  1500MHz 1000 MHz
1250 MHz 1500 MHz 1000 MHz
1250 MHz 1500 MHz 1000 MHz

I

=)
-
[

usc sTarus,
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